D5
N
\J
u.:y
waqdm Em
wel? T
EnVaJ -
el O
" rmM
Rrwwm WW
Sis 82
wl|§ WA
RW? T
O:l: £Z
L2 22
18 =<
i > m
L L
_ BA
S
> LL]
g 1z
N )
> < D
% al
[oe]




"JU3s s340d Y1 UO PAYIDW SIdGUINU 3Y] 03 YIIDW 10U Op 3S3Y [ ‘A|UO 32Ua13faJ J0f 240 3[GD] SIX0g JO JUSIUO) Yy} Ul SIdGUINU 1D :dIO0N

"pa4ap.0 §| “AJeA | Im
8 I siamelq Anuenp
) - saoeIg 9auy| €
9 S|ied peg 14
G aseg do | T
- "AIeA [ Im
14 ppe fnuend
FSTEINTII
I e — sisod Anuend
uoowyjeH pJepuels
‘pa4sp.0 §|
Z pJeoqpeaH T
uoOWi|eH 10 pJepuels
I aseg wonog T
‘'ON Buimeaqg uondiiosag yile)

S3X04d 40 LNJLNOD

Pl 1

PUNTA BANDA BUNK BEDS
www. ForeverRedwood.com



'3z1s uo buipuadap Aipa [[Im aipmpioy 1noA Jo suoisuawiq :310N

m I T e e

"(s150d 8y 01 Sa9RIq 93UX Y1 YoeNe 0])
syog ,.§X ..9T/S

(43ypeboy sjres pag ays yoene o)
SMB1IS X98Q €

[T

‘(aseq do sy 01 S89RIQ BBUY
aU} pue s|rel pag ayp yoepe o] / ‘aseq dol ayp
0] pue aseq Wonoq ay 0} Joppe| ayl yoene o
/ "Jaseq wonog ay} 0} pJeogpesay ayl yoene o])
siog ..€ X .,.9T/S

m T

"(aseq doy ayp
0} pue aseq wonog ay; 0} s1sod ay1 yoene o )
siog ..¥ X ..9T/S

‘ON

Buimeaqg

uondiriosag

1S1T1 3dvVMAdVvH

P| 2

PUNTA BANDA BUNK BEDS
www.ForeverRedwood.com



DESCRIPTION No

[«5] (7]
o [
e|S8|8|3 x| o 2
o | B & o | 5| o
EIE|T || &|&|E|5
| T N4

nly. These do not match to the numbers marked on the parts sent.

for reference o

in the Drawing are

Note: Part numbers

P|3
PUNTA BANDA BUNK BEDS
www.ForeverRedwood.com



If your bed doesn’t include the headboard, then go to step 2.

Step 1: Use 5/16”" x 3" bolts (B) to attach the headboard (2) to the bottom base (1). Each part has a series of numbers that
indicate where to attach the part with the corresponding number.
Note: The assembled is the same for both headboard styles.

5/16" X 3" Bolts

Step 2: Use 5/16” x 4" bolts (A) to attach the posts (3) to the bottom base (1). Each part has a series of numbers that indicate
where to attach the part with the corresponding number.

Option A: Without Headboard

5/16" X 4" Bolts

Pl 4
PUNTA BANDA BUNK BEDS
www. ForeverRedwood.com



Step 3: Attach the ladder (s) (4) to the bottom base with 5/16"" x 3" bolts (B). Each part has a series of numbers that indicate
where to attach the part with the corresponding number.

5/16"" X 3" Bolts

Step 4: Use 5/16™" x 4" bolts (A) to attach the top base (5) to the posts. After that, use 5/16"" x 3" bolts (B) to attach the top base
to the ladder. Each part has a series of numbers that indicate where to attach the part with the corresponding number.

5/16" X 4" Bolts

sy

<= I‘ :fﬁ
B §
=

5/16” X 3" Bolts

P| 5
PUNTA BANDA BUNK BEDS
www. ForeverRedwood.com



Step 5: Attach the bed rails (6) to the top base with 5/16”" x 3”" bolts (B). The bed rails will be attached together with 3" deck
screws (C). Each part has a series of numbers that indicate where to attach the part with the corresponding number.

5/16" X 3"" Bolts 3" Deck Screws

Step 6: Attach the Knee Braces (7) to the posts with 5/16”" x 5°” bolts (D) and to the top base with 5/16"" x 3" bolts (B). Each
part has a series of numbers that indicate where to attach the part with the corresponding number.

5/16” X 3" Bolts

5/16” X 5" Bolts

P| 6
PUNTA BANDA BUNK BEDS
www. ForeverRedwood.com



Step 7: Finally, if your bed includes drawers (8), place them.

PUNTA BANDA BUNK BEDS
www. ForeverRedwood.com

P| 7



This completes the Bed Assembly. Hope you enjoy your set for many decades. If you ever have a problem or a question, don't
hesitate to call us (866 332 2403) or email us. We are here to support you.

P| 8
PUNTA BANDA BUNK BEDS
www.ForeverRedwood.com



